

**AVMED 4 TIER AND 5 TIER FORMULARY QUANTITY LIMIT LIST**



| Generic Name                                                                               | Brand Name               | Quantity Limit Description | Comments |
|--------------------------------------------------------------------------------------------|--------------------------|----------------------------|----------|
| abacavir soln 20 mg/ml                                                                     | ZIAGEN                   | 900ml every 30 days        |          |
| abacavir tab 300 mg                                                                        | ZIAGEN                   | 60 every 30 days           |          |
| abacavir -lamivudine tab 600-300 mg                                                        | EPZICOM                  | 30 every 30 days           |          |
| abacavir -lamivudine-zidovudine tab 300-150-300 mg                                         | TRIZIVIR                 | 60 every 30 days           |          |
| abacavir-dolutegravir-lamivudine tab 600-50-300 mg                                         | TRIUMEQ                  | 30 every 30 days           |          |
| acetaminophen w/ codeine susp 120-12 mg/5ml                                                | CAPITAL/CODEINE          | 2700ml every 30 days       |          |
| acetaminophen w/ codeine tab 15mg/300mg                                                    | TYLENOL/CODEINE          | 400 every 30 days          |          |
| acetaminophen w/ codeine tab 30mg/300mg                                                    | TYLENOL/CODEINE          | 360 every 30 days          |          |
| acetaminophen w/ codeine tab 60mg/300mg                                                    | TYLENOL/CODEINE          | 180 every 30 days          |          |
| acetaminophen/caffeine/dihydrocodeine 320.5/30/16mg, 325/30/16mg, 356.4/30/16mg            | APAP/CAFF/DIHYDROCODEINE | 300 every 30 days          |          |
| acetaminophen/caffeine/dihydrocodeine 712.8/60/32mg                                        | APAP/CAFF/DIHYDROCODEINE | 150 every 30 days          |          |
| acyclovir oint 5%                                                                          | ZOVIRAX                  | 15gm every 30 days         |          |
| albuterol sulfate aer pow ba 108 mcg/act                                                   | PROAIR RESPICLICK        | 2 inhalers every 30 days   |          |
| albuterol sulfate inhal aero 108 mcg/act                                                   | PROAIR HFA               | 2 inhalers every 30 days   |          |
| albuterol sulfate soln nebu 0.083% (2.5 mg/3ml)                                            | ALBUTEROL                | 375ml every 30 days        |          |
| albuterol sulfate soln nebu 0.5% (5 mg/ml)                                                 | ALBUTEROL                | 60ml every 30 days         |          |
| albuterol sulfate soln nebu-all strengths                                                  | ACCUNEB                  | 375ml every 30 days        |          |
| alendronate sodium 5mg                                                                     | FOSAMAX                  | 30 every 30 days           |          |
| aliskiren hemifumarate 150mg                                                               | TEKTURNA                 | 30 every 30 days           |          |
| aliskirin/hctz 150mg-12.5mg                                                                | TEKTURNA HCT             | 30 every 30 days           |          |
| almotriptan tabs-all strengths                                                             | AXERT                    | 12 every 30 days           |          |
| alogliptin 6.25mg, 12.5mg                                                                  | NESINA                   | 30 every 30 days           |          |
| alogliptin/pioglitazone 12.5mg-15mg                                                        | OSENI                    | 30 every 30 days           |          |
| alprostadil for inj                                                                        | EDEX                     | 6 units every 30 days      |          |
| alprostadil inj                                                                            | CAVERJECT                | 6 units every 30 days      |          |
| alprostadil urethral pellet                                                                | MUSE                     | 6 units every 30 days      |          |
| amlodipine besylate 2.5mg, 5mg                                                             | NORVASC                  | 30 every 30 days           |          |
| amlodipine besylate/benazepril 2.5mg-10mg, 5-10mg, 5-20mg                                  | LOTREL                   | 30 every 30 days           |          |
| amlodipine/atorvastatin calcium 2.5mg-10mg, 2.5mg-20mg, 2.5mg-40mg, 5-10mg, 5-20mg, 5-40mg | CADUET                   | 30 every 30 days           |          |

**AVMED 4 TIER AND 5 TIER FORMULARY QUANTITY LIMIT LIST**



| Generic Name                                                  | Brand Name                  | Quantity Limit Description | Comments |
|---------------------------------------------------------------|-----------------------------|----------------------------|----------|
| amlodipine/olmesartan 5-20mg                                  | AZOR                        | 30 every 30 days           |          |
| amlodipine/valsartan 5-160mg                                  | EXFORGE                     | 30 every 30 days           |          |
| amlodipine/valsartan/hctz 5-160-12.5mg                        | EXFORGE HCT                 | 30 every 30 days           |          |
| amphetamine er disintegrating tab-12.5mg 15.7mg, 18.8mg       | ADZENYS XR-ODT              | 30 every 30 days           |          |
| amphetamine er disintegrating tab-3.1mg, 6.3mg, 9.4mg         | ADZENYS XR-ODT              | 60 every 30 days           |          |
| amphetamine er oral susp -1.25mg/ml                           | ADZENYS ER ORAL SUSP        | 450ml every 30 days        |          |
| amphetamine extended release susp 2.5 mg/ml                   | DYANAVEL XR                 | 240ml every 30 days        |          |
| amphetamine sulfate tab- all strengths                        | EVEKEO                      | 120 every 30 days          |          |
| amphetamine-dextroamphetamine 3-bead cap er 24hr 12.5mg, 25mg | MYDAYIS                     | 60 every 30 days           |          |
| amphetamine-dextroamphetamine 3-bead cap er 24hr 37.5mg, 50mg | MYDAYIS                     | 30 every 30 days           |          |
| amphetamine-dextroamphetamine ext rel- all strengths          | ADDERALL XR                 | 30 every 30 days           |          |
| amphetamine-dextroamphetamine tab- 15mg, 20mg                 | ADDERALL                    | 60 every 30 days           |          |
| amphetamine-dextroamphetamine tab- 30mg                       | ADDERALL                    | 30 every 30 days           |          |
| amphetamine-dextroamphetamine tab- 5mg, 7.5mg, 10mg,12.5mg    | ADDERALL                    | 90 every 30 days           |          |
| apremilast tab 30mg                                           | OTEZLA                      | 2 every 30 days            |          |
| aprepitant capsule 125mg                                      | EMEND                       | 2 every 30 days            |          |
| aprepitant capsule 40mg                                       | EMEND                       | 3 every 6 months           |          |
| aprepitant capsule 80mg                                       | EMEND                       | 4 every 30 days            |          |
| aprepitant capsule therapy pack 80 & 125mg                    | EMEND                       | 2 packs (6 ) every 30 days |          |
| aprepitant for oral susp 125mg/5ml                            | EMEND                       | 6 Kits every 30 days       |          |
| aprepitant injection 150mg                                    | EMEND                       | 2 every 30 days            |          |
| aprepitant iv emulsion 130 mg/18ml                            | CINVANTI                    | 2 vials every 28 days      |          |
| arformoterol soln nebu 15 mcg/2ml (base equiv)                | BROVANA                     | 120ml every 30 days        |          |
| aripiprazole 5mg, 10mg, 15mg                                  | ABILIFY                     | 30 every 30 days           |          |
| aspirin/cafeine/dihydrocodeine 356.4/30/16mg                  | ASPIRIN/CAFF/DIHYDROCODEINE | 300 every 30 days          |          |
| aspirin/oxycodone tabs                                        | ASPIRIN/OXYCODONE           | 360 Every 30 days          |          |
| aspirin-cafeine-dihydrocodeine cap 356.4-30-16 mg             | SYNALGOS-DC                 | 300 every 30 days          |          |
| atazanavir -cobicistat tab 300-150 mg                         | EVOTAZ                      | 30 every 30 days           |          |
| atazanavir sulfate cap 150mg, 300mg                           | REYATAZ                     | 30 every 30 days           |          |
| atazanavir sulfate cap 200mg                                  | REYATAZ                     | 60 every 30 days           |          |
| atomoxetine cap-10mg, 18mg, 25mg                              | STRATTERA                   | 120 every 30 days          |          |
| atomoxetine cap-40mg                                          | STRATTERA                   | 60 every 30 days           |          |

4/1/21

List includes Dose Optimization drugs

**AVMED 4 TIER AND 5 TIER FORMULARY QUANTITY LIMIT LIST**



| Generic Name                                                       | Brand Name    | Quantity Limit Description | Comments                                   |
|--------------------------------------------------------------------|---------------|----------------------------|--------------------------------------------|
| atomoxetine cap-60mg, 80mg, 100mg                                  | STRATTERA     | 30 every 30 days           |                                            |
| atorvastatin calcium 10mg, 20mg, 40mg                              | LIPITOR       | 30 every 30 days           |                                            |
| azelastine hcl nasal spray 0.15% (205.5 mcg/spray)                 | ASTEPRO       | 2 bottles every 30 days    |                                            |
| azelastine hcl-fluticasone nasal spray 137-50 mcg/act              | DYMISTA       | 1 bottle every 30 days     |                                            |
| azilsartan medoxomil 40mg                                          | EDARBI        | 30 every 30 days           |                                            |
| beclomethasone inhaler-all strengths                               | QVAR          | 2 inhalers every 30 days   |                                            |
| beclomethasone inhaler-all strengths                               | QVAR REDHALER | 2 inhalers every 30 days   |                                            |
| betamethasone dipropionate oint 0.05%                              | DIPROSONE     | 210gm every 30 days        |                                            |
| betaxolol hcl 10mg                                                 | KERLONE       | 30 every 30 days           |                                            |
| betrixaban 40mg                                                    | BEVYXXA       | 30 every 30 days           |                                            |
| bictegravir-emtricitabine-tenofovir af tab 50-200-25 mg            | BIKTARVY      | 30 every 30 days           |                                            |
| bisoprolol fumarate 5mg                                            | ZEBETA        | 30 every 30 days           |                                            |
| brexpiprazole tab 0.25mg, 0.5mg, 1mg, 2mg                          | REXULTI       | 30 every 30 days           |                                            |
| budesonide inhal aero powd-180mcg                                  | PULMICORT INH | 2 inhalers every 30 days   |                                            |
| budesonide inhal aero powd-90mcg                                   | PULMICORT INH | 3 inhalers every 30 days   |                                            |
| budesonide inhalation susp-0.25mg                                  | PULMICORT SUS | 180ml every 30 days        |                                            |
| budesonide inhalation susp-0.5mg                                   | PULMICORT SUS | 120ml every 30 days        |                                            |
| budesonide inhalation susp-1mg                                     | PULMICORT SUS | 60ml every 30 days         |                                            |
| budesonide-formoterol aerosol-all strengths                        | SYMBICORT     | 1 inhaler every 30 days    |                                            |
| buprenorphine hcl buccal film 75mcg, 150mcg,300mcg and 450mcg only | BELBUCA       | 60 Every 30 days           |                                            |
| buprenorphine hcl buccal film 75mcg, 600mcg,750mcg and 900mcg only | BELBUCA       | 60 Every 30 days           | Initial limit is 0, Post limit PA required |
| buprenorphine hcl sl tab (base equiv) 2mg, 8mg                     | SUBUTEX       | 90 every 30 days           |                                            |
| buprenorphine hcl-naloxone hcl sl film 12-3mg                      | SUBOXONE      | 60 every 30 days           |                                            |
| buprenorphine hcl-naloxone hcl sl film 2-0.5mg, 4-1mg,8-2mg        | SUBOXONE      | 90 every 30 days           |                                            |
| buprenorphine hcl-naloxone hcl sl tab - all other strengths        | ZUBSOLV       | 90 every 30 days           |                                            |
| buprenorphine hcl-naloxone hcl sl tab 11.4-2.9 mg                  | ZUBSOLV       | 30 every 30 days           |                                            |
| buprenorphine hcl-naloxone hcl sl tab 8.6-2.1 mg                   | ZUBSOLV       | 60 every 30 days           |                                            |
| buprenorphine td patch weekly-15mcg and 20mcg                      | BUTRANS       | 4 patches every 28 days    |                                            |
| buprenorphine td patch weekly-5mcg, 7.5mcg and 10mcg only          | BUTRANS       | 4 patches every 28 days    |                                            |
| buprenorphine-naloxone buccal film 2.1-0.3mg, 4.2-0.7mg            | BUNAVAIL      | 90 every 30 days           |                                            |
| buprenorphine-naloxone buccal film 6.3-1mg                         | BUNAVAIL      | 60 every 30 days           |                                            |

**AVMED 4 TIER AND 5 TIER FORMULARY QUANTITY LIMIT LIST**



| Generic Name                                                     | Brand Name                | Quantity Limit Description | Comments |
|------------------------------------------------------------------|---------------------------|----------------------------|----------|
| bupropion hbr 174mg                                              | APLENZIN                  | 30 every 30 days           |          |
| butalbital 25mg-acetaminophen 325mg tab                          | ALLZITAL                  | 96 every 30 days           |          |
| butalbital-acetaminophen tab                                     | BUTAL/APAP TAB            | 48 every 30 days           |          |
| butalbital-acetaminophen-caff w/ codeine                         | BUTAL/APAP/CAFF/CODEINE   | 48 every 30 days           |          |
| butalbital-acetaminophen-caffeine soln 50-325-40 mg/15ml         | VANATOL LQ                | 720ml every 30 days        |          |
| butalbital-acetaminophen-caffeine tab                            | BUTAL/APAP/ CAFF TAB      | 48 every 30 days           |          |
| butalbital-aspirin-caff w/ codeine                               | BUTAL/ASP/CAFF/CODEINE    | 48 every 30 days           |          |
| butalbital-aspirin-caffeine                                      | BUTAL/ASP/CAFF            | 48 every 30 days           |          |
| butorphanol tartrate nasal soln 10 mg/ml                         | BUTORPHANOL SOL           | 2 bottles every 30 days    |          |
| calcipotriene cream 0.005%                                       | DOVONEX                   | 60gm every 30days          |          |
| canagliflozin 100mg                                              | INVOKANA                  | 30 every 30 days           |          |
| cariprazine hcl cap 1.5mg, 3mg                                   | VRAYLAR                   | 30 every 30 days           |          |
| carvedilol phosphate er 10mg, 20mg, 40mg                         | COREG CR                  | 30 every 30 days           |          |
| citalopram hbr 10mg, 20mg                                        | CELEXA                    | 30 every 30 days           |          |
| clindamycin phosphate-tretinoin gel 1.2-0.025%                   | VELTIN                    | 30 every 30 days           |          |
| clobetasol cream 0.05%                                           | CLOBETASOL                | 60gm every 30days          |          |
| clobetasol foam 0.05%                                            | CLOBETASOL                | 50gm every 30 days         |          |
| clobetasol gel, oint, soln 0.05%                                 | CLOBETASOL                | 60gm every 30days          |          |
| clobetasol lotion, shampoo 0.05%                                 | CLOBETASOL                | 118ml every 30 days        |          |
| clocortolone crm 0.1%                                            | CLOCORTOLONE CRM          | 45gm every 30 days         |          |
| cobicistat tab 150 mg                                            | TYBOST                    | 30 every 30 days           |          |
| codeine sulfate oral soln 30mg/5ml                               | CODEINE SULFATE ORAL SOLN | 210ml every 30 days        |          |
| codeine sulfate tab- all strengths                               | CODEINE SULFATE TABLETS   | 42 every 30 days           |          |
| collagenase oint 250 unit/gm                                     | SANTYL OINTMENT           | 60gm every 30 days         |          |
| conj est 0.625(14)/conj est-medroxypro ac tab 0.625-5mg(14)      | PREMPHASE                 | 30 every 30 days           |          |
| conjugated estrogen-medroxyprogesterone acetate tab 0.3-1.5 mg   | PREMPRO                   | 30 every 30 days           |          |
| conjugated estrogen-medroxyprogesterone acetate tab 0.45-1.5 mg  | PREMPRO                   | 30 every 30 days           |          |
| conjugated estrogen-medroxyprogesterone acetate tab 0.625-2.5 mg | PREMPRO                   | 30 every 30 days           |          |
| conjugated estrogen-medroxyprogesterone acetate tab 0.625-5 mg   | PREMPRO                   | 30 every 30 days           |          |
| crisaborole oint 2%                                              | EUCRISA                   | 60gm every 30days          |          |
| cromolyn sodium soln nebu 20 mg/2ml                              | CROMOLYN SOD NEB 20MG/2ML | 240ml every 30 days        |          |
| cyanocobalamin nasal spray 500 mcg                               | NASCOBAL                  | 4 every 30 days            |          |

4/1/21

List includes Dose Optimization drugs

**AVMED 4 TIER AND 5 TIER FORMULARY QUANTITY LIMIT LIST**



| Generic Name                                           | Brand Name             | Quantity Limit Description | Comments |
|--------------------------------------------------------|------------------------|----------------------------|----------|
| dapagliflozin 5mg                                      | FARXIGA                | 30 every 30 days           |          |
| dapagliflozin-metformin hcl sr 5-500mg                 | XIGDUO XR              | 30 every 30 days           |          |
| darifenacin hbr er 7.5mg                               | ENABLEX                | 30 every 30 days           |          |
| darunavir ethanolate susp 100 mg/ml                    | PREZISTA               | 400ml every 30 days        |          |
| darunavir ethanolate tab 150 mg                        | PREZISTA               | 240 every 30 days          |          |
| darunavir ethanolate tab 600 mg                        | PREZISTA               | 60 every 30 days           |          |
| darunavir ethanolate tab 75 mg                         | PREZISTA               | 480 every 30 days          |          |
| darunavir ethanolate tab 800 mg                        | PREZISTA               | 30 every 30 days           |          |
| darunavir-cobicistat tab 800-150 mg                    | PREZCOBIX              | 30 every 30 days           |          |
| delavirdine mesylate tab -all strengths                | RESCRIPTOR             | 180 every 30 days          |          |
| desvenlafaxine er 50mg                                 | DESVENLAFAXINE ER      | 30 every 30 days           |          |
| desvenlafaxine sr 50mg                                 | KHEDEZLA ER            | 30 every 30 days           |          |
| desvenlafaxine succinate 25mg, 50mg                    | PRISTIQ                | 30 every 30 days           |          |
| dexmethylphenidate hcl tab -10mg                       | FOCALIN                | 60 every 30 days           |          |
| dexmethylphenidate hcl tab -2.5mg 5mg                  | FOCALIN                | 120 every 30 days          |          |
| dexmethylphenidate hcl tab -25mg, 30mg, 35mg, 40mg     | FOCALIN XR             | 30 every 30 days           |          |
| dexmethylphenidate hcl xr tab -5mg, 10mg, 15mg, 20mg   | FOCALIN XR             | 60 every 30 days           |          |
| dextroamphetamine sulfate cap sr 24hr- 15mg            | DEXEDRINE CR           | 60 every 30 days           |          |
| dextroamphetamine sulfate cap sr 24hr- 5mg, 10mg       | DEXEDRINE CR           | 120 every 30 days          |          |
| dextroamphetamine sulfate oral solution 5 mg/5ml       | PROCENTRA              | 1200ml every 30 days       |          |
| dextroamphetamine sulfate tab 15mg, 20mg               | ZENZEDI                | 60 every 30 days           |          |
| dextroamphetamine sulfate tab -15mg, 20mg              | DEXEDRINE TAB          | 60 every 30 days           |          |
| dextroamphetamine sulfate tab 2.5mg, 5mg, 7.5mg, 10mg  | ZENZEDI                | 120 every 30 days          |          |
| dextroamphetamine sulfate tab -2.5mg, 5mg, 7.5mg, 10mg | DEXEDRINE TAB          | 120 every 30 days          |          |
| dextroamphetamine sulfate tab 30mg                     | ZENZEDI                | 60 every 30 days           |          |
| diclofenac sodium gel 3%                               | SOLARAZE               | 100gm every 30days         |          |
| diclofenac sodium gel 1%                               | VOLTAREN               | 1000gm every 30 days       |          |
| diclofenac solution 1.5%                               | DICLOFENAC SODIUM SOLN | 150ml every 30 days        |          |
| didanosine delayed release capsule 200 mg              | VIDEX EC               | 30 every 30 days           |          |
| didanosine delayed release capsule 250 mg              | VIDEX EC               | 30 every 30 days           |          |
| didanosine delayed release capsule 400 mg              | VIDEX EC               | 30 every 30 days           |          |
| dihydroergotamine mesylate nasal spray 4 mg/ml         | MIGRANAL               | 8 units every 30 days      |          |

**AVMED 4 TIER AND 5 TIER FORMULARY QUANTITY LIMIT LIST**



| Generic Name                                                 | Brand Name      | Quantity Limit Description | Comments |
|--------------------------------------------------------------|-----------------|----------------------------|----------|
| divalproex sodium er 250mg                                   | DEPAKOTE ER     | 30 every 30 days           |          |
| dolasetron mesylate iv inj 20 mg/ml                          | ANZEMET         | 15ml Every 6 months        |          |
| dolasetron mesylate tab -all strengths                       | ANZEMET TAB     | 6 every 30 days            |          |
| dolutegravir sodium tab 10mg, 25mg, 50 mg                    | TIVICAY         | 60 every 30 days           |          |
| dolutegravir sodium tab for oral susp 5mg                    | TIVICAY PD      | 180 every 30 days          |          |
| dolutegravir sodium-lamivudine tab 50-300 mg (base eq)       | DOVATO          | 30 every 30 days           |          |
| dolutegravir sodium- rilpivirine hcl tab 50-25 mg (base eq)  | JULUCA          | 30 every 30 days           |          |
| donepezil hcl 5mg                                            | ARICEPT         | 30 every 30 days           |          |
| donepezil hcl odt 5mg                                        | ARICEPT ODT     | 30 every 30 days           |          |
| doravirine tab 100 mg                                        | PIFELTRO        | 30 every 30 days           |          |
| doravirine-lamivudine-tenofovir df tab 100-300-300 mg        | DELSTRIGO       | 30 every 30 days           |          |
| doxazosin mesylate 1mg, 2mg, 4mg                             | CARDURA         | 30 every 30 days           |          |
| doxazosin mesylate xl 4mg                                    | CARDURA XL      | 30 every 30 days           |          |
| doxepin cream 5%                                             | PRUDOXIN        | 60gm every 30days          |          |
| doxepin hcl 3mg                                              | SILENOR         | 30 every 30 days           |          |
| dronabinol cap -all strengths                                | MARINOL         | 60 every 30 days           |          |
| drospirenone-estradiol tab-all strengths                     | ANGELIQ         | 28 every 28 days           |          |
| duloxetine DR cap 20mg                                       | DRIZALMA DR     | 60 every 30 days           |          |
| duloxetine DR cap 30mg                                       | DRIZALMA DR     | 30 every 30 days           |          |
| dust mite mixed ext sl tab 12 sq-hdm***                      | ODACTRA SUB     | 30 every 30 days           |          |
| econazole cre 1 %                                            | ECONAZOLE CREAM | 30gm every 30 days         |          |
| edoxaban tosylate tab 15mg, 30mg                             | SAVAYSA         | 30 every 30 days           |          |
| efavirenz - all strengths                                    | SUSTIVA         | 30 every 30 days           |          |
| efavirenz-emtricitabine-tenofovir df tab 600-200-300 mg      | ATRIPLA         | 30 every 30 days           |          |
| eletriptan-all strengths                                     | RELPAX          | 12 every 30 days           |          |
| elvitegrav-cobicis-emtricitab-tenofov tab 150-150-200-300 mg | STRIBILD        | 30 every 30 days           |          |
| elvitegravir/cobicistat/emtricitabine/tenofovir tabs         | GENVOYA         | 30 every 30 days           |          |
| emtricitabine caps 200 mg                                    | EMTRIVA         | 30 every 30 days           |          |
| emtricitabine soln 10 mg/ml                                  | EMTRIVA SOLN    | 75ml every 30 days         |          |
| emtricitabine- rilpivirine-tenofovir af tab 200-25-25 mg     | ODEFSEY         | 30 every 30 days           |          |
| emtricitabine- rilpivirine-tenofovir df tab 200-25-300 mg    | COMPLERA        | 30 every 30 days           |          |
| emtricitabine-tenofovir alafenamide fumarate tab 200-25 mg   | DESCOVY         | 30 every 30 days           |          |

4/1/21

List includes Dose Optimization drugs

**AVMED 4 TIER AND 5 TIER FORMULARY QUANTITY LIMIT LIST**



| Generic Name                                               | Brand Name         | Quantity Limit Description | Comments |
|------------------------------------------------------------|--------------------|----------------------------|----------|
| emtricitabine-tenofovir disoproxil fumarate tab 200-300 mg | TRUVADA            | 30 every 30 days           |          |
| enalapril/hydrochlorothiazide tab 5-12.5mg                 | ENALAPRIL/HCTZ     | 30 every 30 days           |          |
| epinephrine inj device 0.15mg/0.3ml, 0.3mg/0.3ml           | EPIPEN             | 5 kits every 365 days      |          |
| ertugliflozin L-pyroglyutamic acid tab 5mg                 | STEGLATRO          | 60 every 30 days           |          |
| escitalopram oxalate 5mg, 10mg                             | LEXAPRO            | 30 every 30 days           |          |
| estradiol & norethindrone tab-all strengths                | ACTIVELLA          | 28 every 28 days           |          |
| estradiol gel 0.06%                                        | ESTROGEL           | 100gm every 30 days        |          |
| estradiol gel 0.06%                                        | ELESTRIN           | 26gm every 30 days         |          |
| estradiol td gel 0.25 mg/0.25gm (0.1%)                     | DIVIGEL            | 30 every 30 days           |          |
| estradiol td patch twice weekly -all strengths             | MINIVELLE          | 8 patches every 28 days    |          |
| estradiol td patch twice weekly -all strengths             | VIVELLE-DOT        | 8 patches every 28 days    |          |
| estradiol td patch twice weekly-all strengths              | ALORA              | 8 patches every 28 days    |          |
| estradiol td patch weekly -all strengths                   | CLIMARA            | 4 patches every 28 days    |          |
| estradiol transdermal emulsion 4.35 mg/1.74gm              | ESTRASORB          | 98ml every 30 days         |          |
| estradiol transdermal spray 1.53 mg/spray                  | EVAMIST            | 3 bottles every 90 days    |          |
| estradiol vaginal ring 2 mg (7.5 mcg/24hrs)                | ESTRING            | 1 ring every 84 days       |          |
| estradiol-levonorgestrel td patch wky 0.045-0.015 mg/day   | CLIMARA PRO WEEKLY | 4 patches every 28 days    |          |
| estradiol-norethindrone ace td pttw -all strengths         | COMBIPATCH         | 8 patches every 28 days    |          |
| estrogens, conjugated synthetic b tab 0.3 mg               | ENJUVIA            | 30 every 30 days           |          |
| etravirine tab 100 mg and 200mg                            | INTELENCE          | 60 every 30 days           |          |
| etravirine tab 25 mg                                       | INTELENCE          | 120 every 30 days          |          |
| fedratinib hcl cap 100 mg                                  | INREBIC            | 120 every 30 days          |          |
| felodipine er 2.5 mg, 5 mg                                 | PLENDIL CR         | 30 every 30 days           |          |
| fentanyl citrate buccal soluble film- all strengths        | ONSOLIS            | 120 every 30 days          |          |
| fentanyl citrate buccal tab- all strengths                 | FENTORA            | 120 every 30 days          |          |
| fentanyl citrate lozenge on a handle -all strengths        | ACTIQ              | 120 every 30 days          |          |
| fentanyl citrate nasal spray 100 mcg/act -all strengths    | LAZANDA            | 30 doses every 30 days     |          |
| fentanyl citrate sl tab -all strengths                     | ABSTRAL            | 120 every 30 days          |          |
| fentanyl sublingual spray - except 1200mcg and 1600mcg     | SUBSYS             | 120 every 30 days          |          |
| fentanyl sublingual spray 1200 mcg and 1600mcg             | SUBSYS             | 240 every 30 days          |          |
| fentanyl td patch 72hr-12mcg, 25mcg and 37.5mcg            | DURAGESIC          | 10 patches every 30 days   |          |

**AVMED 4 TIER AND 5 TIER FORMULARY QUANTITY LIMIT LIST**



| Generic Name                                                     | Brand Name           | Quantity Limit Description         | Comments                                   |
|------------------------------------------------------------------|----------------------|------------------------------------|--------------------------------------------|
| fentanyl td patch 72hr-50mcg, 62.5mcg, 75mcg, 87.5mcg and 100mcg | DURAGESIC            | 10 patches every 30 days           | Initial limit is 0, Post limit PA required |
| fesoterodine fumarate 4mg                                        | TOVIAZ               | 30 every 30 days                   |                                            |
| fluconazole 100mg                                                | DIFLUCAN             | 30 every 30 days                   |                                            |
| flunisolide nasal soln 25 mcg/act (0.025%)                       | FLUNISOLIDE          | 3 bottles every 30 days            |                                            |
| fluocinonide cream 0.05%                                         | LIDEX                | 150gm every 30 days                |                                            |
| fluocinonide cream 0.1%                                          | VANOS                | 30gm every 30 days                 |                                            |
| fluticasone furoate aerosol -all strengths                       | ARNUITY ELLIPTA      | 1 inhaler every 30 days            |                                            |
| fluticasone furoate nasal susp 27.5 mcg/spray                    | VERAMYST             | 1 bottle every 30 days             |                                            |
| fluticasone furoate/umeclidinium/vilanterol                      | TRELEGY ELLIPTA      | 1 pack (60 blisters) every 30 days |                                            |
| fluticasone furoate-vilanterol aero-all strengths                | BREO ELLIPTA         | 1 inhaler every 30 days            |                                            |
| fluticasone propionate nasal spray -93mcg/spray                  | XHANCE               | 2 packs(16ml) every 30 days        |                                            |
| fluticasone propionate aerosol-100mcg and 250mcg                 | FLOVENT DISKUS       | 4 inhalers every 30 days           |                                            |
| fluticasone propionate aerosol-50mcg                             | FLOVENT DISKUS       | 3 inhalers every 30 days           |                                            |
| fluticasone propionate hfa inhaler-all strengths                 | FLOVENT HFA          | 2 inhalers every 30 days           |                                            |
| fluticasone propionate nasal susp 50 mcg/act                     | FLONASE              | 1 bottle every 30 days             |                                            |
| fluticasone-salmeterol aer powder ba- all strengths              | AIRDUO RESPICLICK    | 1 inhaler every 30 days            |                                            |
| fluticasone-salmeterol aerosol -all strengths                    | ADVAIR DISKUS        | 1 inhaler every 30 days            |                                            |
| fluticasone-salmeterol inhaler-all strengths                     | ADVAIR HFA           | 1 inhaler every 30 days            |                                            |
| fluvoxamine maleate 25mg, 50mg                                   | LUVOX                | 30 every 30 days                   |                                            |
| formoterol fumarate inhal cap 12 mcg                             | FORADIL AEROLIZER    | 60 every 30 days                   |                                            |
| formoterol fumarate soln nebu 20 mcg/2ml                         | PERFOROMIST          | 120ml every 30 days                |                                            |
| fosamprenavir calcium susp 50 mg/ml                              | LEXIVA               | 120ml every 30 days                |                                            |
| fosamprenavir calcium tab 700 mg                                 | LEXIVA               | 120 every 30 days                  |                                            |
| Fostemsavir tromethamine tab er 12 hr                            | RUKOBIA              | 60 every 30 days                   |                                            |
| frovatriptan 2.5mg tab                                           | FROVA                | 18 every 30 days                   |                                            |
| galantamine hydrobromide er 8mg                                  | RAZADYNE ER          | 30 every 30 days                   |                                            |
| glimepiride 1mg                                                  | AMARYL               | 30 every 30 days                   |                                            |
| glucagon nasal powder 3 mg/dose                                  | BAQSIMI POW 3MG/DOSE | 4 every 90 days                    |                                            |
| glucose blood test strip                                         | ACCU CHECK           | 200 every 30 days                  |                                            |
| glycopyrrrolate inhal cap 15.6 mcg                               | SEEBRI NEOHALER      | 1 inhaler every 30 days            |                                            |
| glycopyrrrolate-formoterol fumarate aerosol 9-4.8 mcg/act        | BEVESPI AEROSPHERE   | 1 inhaler every 30 days            |                                            |

4/1/21

List includes Dose Optimization drugs



**AVMED 4 TIER AND 5 TIER FORMULARY QUANTITY LIMIT LIST**



| Generic Name                                                                         | Brand Name                | Quantity Limit Description | Comments |
|--------------------------------------------------------------------------------------|---------------------------|----------------------------|----------|
| granisetron extended release inj prefilled syr 10 mg/0.4ml                           | SUSTOL                    | 0.8ML every 30 days        |          |
| granisetron hcl inj 1 mg/ml and 0.1mg/ml                                             | KYTRIL                    | 2ml every 30 days          |          |
| granisetron hcl tab 1 mg                                                             | GRANISETRON               | 12 every 30 days           |          |
| granisetron td patch 3.1 mg/24hr                                                     | SANCUSO                   | 2 patches every 30 days    |          |
| grass mixed pollen ext sl tab 300 ir (index of reactivity)                           | ORALAIR SUB 300 IR        | 30 Every 30 days           |          |
| guanfacine er 1 mg, 2mg                                                              | INTUNIV                   | 30 every 30 days           |          |
| halobetasol propionate lotion 0.01%                                                  | BRYHALI LOT 0.01%         | 180 gm every 30 days       |          |
| hydrocodone bitartrate cap er 12hr abuse-deterrent 10mg, 15mg, 20mg, 30mg and 40mg   | ZOHYDRO ER                | 60 Every 30 days           |          |
| hydrocodone bitartrate cap er 12hr abuse-deterrent 50mg                              | ZOHYDRO ER                | 60 Every 30 days           |          |
| hydrocodone bitartrate tab er 24hr deter 100 mg                                      | HYSINGLA ER               | 60 Every 30 days           |          |
| hydrocodone bitartrate tab er 24hr deter 120 mg                                      | HYSINGLA ER               | 30 Every 30 days           |          |
| hydrocodone bitartrate tab er 24hr deter 20mg, 30mg, 40mg, 60mg and 80mg             | HYSINGLA ER               | 30 Every 30 days           |          |
| hydrocodone-acetaminophen soln 10-300mg/15ml                                         | HYRDOCODONE/ACETAMINOPHEN | 2025ml every 30 days       |          |
| hydrocodone-acetaminophen soln 7.5-325 mg/15ml, 10-325mg/15ml, 10-500mg/15ml         | HYRDOCODONE/ACETAMINOPHEN | 2700ml every 30 days       |          |
| hydrocodone-acetaminophen soln 7.5-500 mg/15ml                                       | HYRDOCODONE/ACETAMINOPHEN | 2700ml every 30 days       |          |
| hydrocodone-acetaminophen tab -10-300mg, 10-325mg, 10-400mg, 10-500mg, 10-650mg      | HYRDOCODONE/ACETAMINOPHEN | 180 every 30 days          |          |
| hydrocodone-acetaminophen tab -2.5-325mg                                             | HYRDOCODONE/ACETAMINOPHEN | 360 every 30 days          |          |
| hydrocodone-acetaminophen tab -2.5-500mg, 5-300mg, 5-325mg, 5-400mg, 5-500mg         | HYRDOCODONE/ACETAMINOPHEN | 240 every 30 days          |          |
| hydrocodone-acetaminophen tab -7.5-300mg, 7.5-325mg, 7.5-400mg, 7.5-500mg, 7.5-650mg | HYRDOCODONE/ACETAMINOPHEN | 180 every 30 days          |          |
| hydrocodone-acetaminophen tab -7.5-750mg, 10-660mg, 10-750mg                         | HYRDOCODONE/ACETAMINOPHEN | 150 every 30 days          |          |
| hydrocodone-ibuprofen tab-all strengths                                              | VICOPROFEN                | 50 every 30 days           |          |
| hydromorphone hcl liqd 1 mg/ml                                                       | DILAUDID                  | 600ml every 30 days        |          |
| hydromorphone hcl tab er 24hr 32 mg                                                  | EXALGO 32MG               | 30 every 30 days           |          |
| hydromorphone hcl tab er 24hr 8mg, 12 mg and 16mg                                    | EXALGO                    | 30 every 30 days           |          |
| hydromorphone supps 3mg                                                              | HYDROMORPHONE SUPPS       | 120 every 30 days          |          |
| hydromorphone tabs 2mg                                                               | HYDROMORPHONE TABS        | 180 every 30 days          |          |
| hydromorphone tabs 4mg                                                               | HYDROMORPHONE TABS        | 150 every 30 days          |          |
| hydromorphone tabs 8mg                                                               | HYDROMORPHONE TABS        | 60 every 30 days           |          |
| indacaterol maleate inhal powder cap 75 mcg                                          | ARCAPTA                   | 1 box (30) every 30 days   |          |

4/1/21

List includes Dose Optimization drugs

**AVMED 4 TIER AND 5 TIER FORMULARY QUANTITY LIMIT LIST**



| Generic Name                                           | Brand Name         | Quantity Limit Description | Comments |
|--------------------------------------------------------|--------------------|----------------------------|----------|
| indacaterol-glycopyrrolate inhal cap 27.5-15.6 mcg     | UTIBRON NEOHALER   | 1 inhaler every 30 days    |          |
| indapamide 1.25mg                                      | LOZOL              | 30 every 30 days           |          |
| indinavir sulfate cap-all strengths                    | CRIXIVAN           | 150 every 30 days          |          |
| ipratropium bromide hfa inhal aerosol 17 mcg/act       | ATROVENT HFA       | 2 inhalers every 30 days   |          |
| ipratropium bromide inhal soln 0.02%                   | IPRATROPIUM        | 375ml every 30 days        |          |
| ipratropium-albuterol inhal soln 20-100mcg/act         | COMBIVENT RESPIMAT | 2 inhalers every 30 days   |          |
| ipratropium-albuterol nebu soln 0.5-2.5(3)mg/3ml       | DUONEB             | 540ml every 30 days        |          |
| irbesartan 75mg, 150mg                                 | AVAPRO             | 30 every 30 days           |          |
| isotretinoin cap 10mg                                  | MYORISAN           | 60 every 30 days           |          |
| isotretinoin cap 20mg                                  | MYORISAN           | 60 every 30 days           |          |
| isotretinoin cap 25mg                                  | ABSORICA           | 60 every 30 days           |          |
| isotretinoin cap 30mg                                  | MYORISAN           | 60 every 30 days           |          |
| isotretinoin cap 35mg                                  | ABSORICA           | 60 every 30 days           |          |
| isotretinoin cap 40mg                                  | ISOTRETINOIN       | 60 every 30 days           |          |
| istradefylline tab 20mg                                | NOURIANZ           | 30 every 30 days           |          |
| ivermectin (rosacea) cream 1%                          | SOOLANTRA          | 135gm every 90 days        |          |
| lamivudine tab-all strengths                           | EPIVIR             | 60 every 30 days           |          |
| lamivudine-tenofovir disoproxil fumarate tab 300-300mg | TEMIXYS            | 30 every 30 days           |          |
| lamivudine-zidovudine tab 150-300mg                    | COMBIVIR           | 60 every 30 days           |          |
| leflunomide 10mg                                       | ARAVA              | 30 every 30 days           |          |
| levalbuterol hcl soln nebu conc 1.25mg/0.5ml           | XOPENEX CONC NEB   | 90ml every 30 days         |          |
| levalbuterol hcl soln nebu-all strengths               | XOPENEX            | 300ml every 30 days        |          |
| levamlodipine maleate 2.5mg                            | CONJUPRI           | 30 every 30 days           |          |
| levofloxacin 250mg                                     | LEVAQUIN           | 30 every 30 days           |          |
| levomilnacipran hcl 20mg, 40mg                         | FETZIMA            | 30 every 30 days           |          |
| levorphanol 2mg tab                                    | LEVO DROMORAN      | 120 every 30 days          |          |
| lidocaine gel 2%                                       | LIDOTREX           | 30gm every 30 days         |          |
| lidocaine gel 4%                                       | TOPICAINE          | 30gm every 30 days         |          |
| lidocaine hcl soln 4%                                  | LIDOCAINE HCL      | 50ml every 30 days         |          |
| lidocaine oint 5%                                      | LIDOCAINE          | 50gm every 30 days         |          |
| lidocaine-prilocaine cream 2.5-2.5%                    | EMLA               | 30gm every 30 days         |          |
| lidocaine-tetracaine cream 7-7%                        | PLIAGLIS           | 30gm every 30 days         |          |

4/1/21

List includes Dose Optimization drugs

**AVMED 4 TIER AND 5 TIER FORMULARY QUANTITY LIMIT LIST**



| Generic Name                                                | Brand Name           | Quantity Limit Description | Comments |
|-------------------------------------------------------------|----------------------|----------------------------|----------|
| lidocaine-tetracaine topical patch 70-70 mg                 | SYNERA               | 2 patches every 30 days    |          |
| linaclotide 145mcg                                          | LINZESS              | 30 every 30 days           |          |
| lisdexamfetamine dimesylate cap - 10mg, 20mg, 30mg          | VYVANSE              | 60 every 30 days           |          |
| lisdexamfetamine dimesylate cap- 40mg, 50mg, 60mg, 70mg     | VYVANSE              | 30 every 30 days           |          |
| lisinopril 2.5mg                                            | ZESTRIL              | 30 every 30 days           |          |
| lisinopril 5mg, 10mg, 20mg                                  | PRINIVIL             | 30 every 30 days           |          |
| lisinopril/hctz 10-12.5mg                                   | ZESTORETIC           | 30 every 30 days           |          |
| lopinavir-ritonavir soln 400-100 mg/5ml                     | KALETRA              | 600ml every 30 days        |          |
| lopinavir-ritonavir tab-all strengths                       | KALETRA              | 120 every 30 days          |          |
| lovastatin 20mg                                             | ALTOPREV             | 30 every 30 days           |          |
| lurasidone hcl 20mg, 40mg, 60mg                             | LATUDA               | 30 every 30 days           |          |
| lurasidone hcl tab 120 mg                                   | LATUDA               | 30 every 30 days           |          |
| lurasidone hcl tab 20 mg                                    | LATUDA               | 30 every 30 days           |          |
| lurasidone hcl tab 40 mg                                    | LATUDA               | 30 every 30 days           |          |
| lurasidone hcl tab 60 mg                                    | LATUDA               | 30 every 30 days           |          |
| lurasidone hcl tab 80 mg                                    | LATUDA               | 60 every 30 days           |          |
| medroxyprogesterone tab 2.5mg, 5mg                          | PROVERA              | 30 every 30 days           |          |
| meloxicam 7.5mg                                             | MOBIC                | 30 every 30 days           |          |
| meloxicam cap 5mg                                           | VIVLODEX             | 30 every 30 days           |          |
| memantine er 7mg, 14mg                                      | NAMENDA XR           | 30 every 30 days           |          |
| meperidine oral soln 50mg/5ml                               | MEPERIDINE ORAL SOLN | 90ml for 3 days limit      |          |
| meperidine tabs- 50mg and 100mg                             | MEPERIDINE TABS      | 18 tabs for 3 days limit   |          |
| methadone disp tab 40mg                                     | METHADOSE            | 9 every 30 days            |          |
| methadone hcl conc 10 mg/ml                                 | METHADONE INTENSOL   | 60ml every 30 days         |          |
| methadone hcl tab 5 mg and 10mg                             | DOLOPHINE            | 90 Every 30 days           |          |
| methadone oral conc 10mg/ml                                 | METHADOSE ORAL CONC  | 30ml every 30 days         |          |
| methadone oral soln 5mg/5ml and 10mg/5ml                    | METHADONE            | 450ml Every 30 days        |          |
| methamphetamine hcl tab 5 mg                                | DESOXYN              | 150 every 30 days          |          |
| methylphenidate er disintegrating tab- all strengths        | COTEMPLA XR-ODT      | 60 every 30 days           |          |
| methylphenidate hcl cap cr-10mg, 20mg, 30mg                 | METADATE CD          | 60 every 30 days           |          |
| methylphenidate hcl cap cr-40mg, 50mg, 60mg                 | METADATE CD          | 30 every 30 days           |          |
| methylphenidate hcl cap er 24hr (xr)- 10mg, 15mg, 20mg 30mg | APTENSIO XR          | 60 every 30 days           |          |

4/1/21

List includes Dose Optimization drugs

**AVMED 4 TIER AND 5 TIER FORMULARY QUANTITY LIMIT LIST**



| Generic Name                                                  | Brand Name                 | Quantity Limit Description | Comments                                   |
|---------------------------------------------------------------|----------------------------|----------------------------|--------------------------------------------|
| methylphenidate hcl cap er 24hr (xr)- 40mg, 50mg, 60mg        | APTENSIO XR                | 30 every 30 days           |                                            |
| methylphenidate hcl chew tabs-all strengths                   | METHYLIN CHEW              | 180 every 30 days          |                                            |
| methylphenidate hcl for er susp 25 mg/5ml                     | QUILLIVANT                 | 360ml every 30 days        |                                            |
| methylphenidate hcl oral soln -10mg/5ml                       | METHYLIN SOLN              | 900ml every 30 days        |                                            |
| methylphenidate hcl oral soln -5mg/5ml                        | METHYLIN SOLN              | 1800ml every 30 days       |                                            |
| methylphenidate hcl tab cr-10mg, 20mg                         | METADATE ER                | 90 every 30 days           |                                            |
| methylphenidate hcl tab er 10mg, 20mg,30mg                    | RITALIN LA                 | 60 every 30 days           |                                            |
| methylphenidate hcl tab er 40mg, 60mg                         | RITALIN LA                 | 30 every 30 days           |                                            |
| methylphenidate hcl tab sa osm- 18mg, 27mg, 36mg              | CONCERTA                   | 60 every 30 days           |                                            |
| methylphenidate hcl tab sa osm-54mg and 72mg                  | CONCERTA                   | 30 every 30 days           |                                            |
| methylphenidate hcl tab-20mg                                  | RITALIN                    | 90 every 30 days           |                                            |
| methylphenidate hcl tab-5mg, 10mg                             | RITALIN                    | 180 every 30 days          |                                            |
| methylphenidate td patch- all strengths                       | DAYTRANA                   | 30 every 30 days           |                                            |
| metolazone 2.5mg, 5mg                                         | ZAROXOLYN                  | 30 every 30 days           |                                            |
| metoprolol succinate ext-rel 25mg, 50mg, 100mg                | TOPROL XL                  | 30 every 30 days           |                                            |
| mirtazapine 7.5mg, 15mg                                       | REMERON                    | 30 every 30 days           |                                            |
| mirtazapine odt 15mg                                          | REMERON SOLUTAB            | 30 every 30 days           |                                            |
| mometasone furoate inhal powd-all strengths                   | ASMANEX INH                | 2 inhaler every 30 days    |                                            |
| mometasone furoate inhal-all strengths                        | ASMANEX HFA                | 1 inhaler every 30 days    |                                            |
| mometasone furoate nasal susp 50 mcg/act                      | NASONEX                    | 2 bottles every 30 days    |                                            |
| morphine sulfate beads cap sr 24hr- 120mg                     | AVINZA                     | 30 every 30 days           | Initial limit is 0, Post limit PA required |
| morphine sulfate beads cap sr 24hr-all strengths except 120mg | AVINZA                     | 30 every 30 days           |                                            |
| morphine sulfate cap sr 24hr-100mg                            | KADIAN                     | 60 every 30 days           | Initial limit is 0, Post limit PA required |
| morphine sulfate cap sr 24hr-10mg, 20mg, 30mg and 40mg        | KADIAN                     | 60 every 30 days           |                                            |
| morphine sulfate cap sr 24hr-130mg, 150mg and 200mg           | KADIAN                     | 30 every 30 days           | Initial limit is 0, Post limit PA required |
| morphine sulfate cap sr 24hr-50mg, 60mg, 70mg and 80mg        | KADIAN                     | 30 every 30 days           |                                            |
| morphine sulfate conc oral soln                               | MORPHINE SULFATE CONC SOLN | 135ml every 30 days        |                                            |
| morphine sulfate ir tabs 15mg                                 | MORPHINE SULFATE IR TABS   | 180 every 30 days          |                                            |
| morphine sulfate ir tabs 30mg                                 | MORPHINE SULFATE IR TABS   | 90 every 30 days           |                                            |
| morphine sulfate oral soln 10 mg/5ml                          | MORPHINE SULFATE ORAL SOLN | 900ml every 30 days        |                                            |
| morphine sulfate oral soln 20 mg/5ml                          | MORPHINE SULFATE ORAL SOLN | 675ml every 30 days        |                                            |

4/1/21

List includes Dose Optimization drugs

**AVMED 4 TIER AND 5 TIER FORMULARY QUANTITY LIMIT LIST**



| Generic Name                                                | Brand Name             | Quantity Limit Description         | Comments                                   |
|-------------------------------------------------------------|------------------------|------------------------------------|--------------------------------------------|
| morphine sulfate supp 20mg                                  | MORPHINE SULFATE SUPPS | 120 every 30 days                  |                                            |
| morphine sulfate supp 30mg                                  | MORPHINE SULFATE SUPPS | 90 every 30 days                   |                                            |
| morphine sulfate supp 5mg and 10mg                          | MORPHINE SULFATE SUPPS | 180 every 30 days                  |                                            |
| morphine sulfate tab er 12hr deter 15mg and 30mg            | MORPHABOND ER          | 60 Every 30 days                   |                                            |
| morphine sulfate tab er 12hr deter 60mg and 100mg           | MORPHABOND ER          | 60 Every 30 days                   | Initial limit is 0, Post limit PA required |
| morphine sulfate tab er abuse-deterrent 15 mg and 30mg only | ARYMO ER               | 90 every 30 days                   |                                            |
| morphine sulfate tab er abuse-deterrent 60mg                | ARYMO ER               | 90 every 30 days                   | Initial limit is 0, Post limit PA required |
| morphine sulfate tab sr 12hr 100mg and 200mg                | MS CONTIN              | 60 Every 30 days                   | Initial limit is 0, Post limit PA required |
| morphine sulfate tab sr 12hr 15mg and 30mg                  | MS CONTIN              | 90 every 30 days                   |                                            |
| morphine sulfate tab sr 12hr 60mg                           | MS CONTIN              | 90 every 30 days                   |                                            |
| morphine-naltrexone cap cr 100-4mg                          | EMBEDA                 | 60 Every 30 days                   | Initial limit is 0, Post limit PA required |
| morphine-naltrexone cap cr 20-0.8 mg and 30-1.2mg           | EMBEDA                 | 60 Every 30 days                   |                                            |
| morphine-naltrexone cap cr 50-2mg, 60-2.4mg, 80-3.2mg       | EMBEDA                 | 30 Every 30 days                   |                                            |
| mupirocin cream 2%                                          | BACTROBAN              | 15gm every 30 days                 |                                            |
| nabilone cap 1 mg                                           | CESAMET                | 18 every 30 days                   |                                            |
| nadolol 20mg, 40mg                                          | CORGARD                | 30 every 30 days                   |                                            |
| naloxegol oxalate 12.5mg                                    | MOVANTIK               | 30 every 30 days                   |                                            |
| naloxone nasal spray                                        | NARCAN SPRAY           | 2 Cartons(4 sprays) every 180 days |                                            |
| naratriptan hcl tab 1mg, 2.5 mg                             | AMERGE                 | 12 every 30 days                   |                                            |
| nebivolol hcl 2.5mg, 5mg, 10mg                              | BYSTOLIC               | 30 every 30 days                   |                                            |
| nelfinavir mesylate tab-all strengths                       | VIRACEPT               | 120 every 30 days                  |                                            |
| netupitant-palonosetron cap 300-0.5 mg                      | AKYNZEO                | 2 every 30 days                    |                                            |
| nevirapine susp 50 mg/5ml                                   | VIRAMUNE               | 1200ml every 30 days               |                                            |
| nevirapine tab 200 mg                                       | VIRAMUNE               | 60 every 30 days                   |                                            |
| nevirapine tab sr 24hr 100 mg                               | VIRAMUNE XR            | 120 every 30 days                  |                                            |
| nevirapine tab sr 24hr 400 mg                               | VIRAMUNE XR            | 30 every 30 days                   |                                            |
| niacin er 500mg                                             | NIASPAN ER             | 30 every 30 days                   |                                            |
| nifedipine CC-ER 30mg                                       | ADALAT CC-ER           | 30 every 30 days                   |                                            |
| nifedipine xl 30mg                                          | PROCARDIA XL           | 30 every 30 days                   |                                            |

**AVMED 4 TIER AND 5 TIER FORMULARY QUANTITY LIMIT LIST**



| Generic Name                                                     | Brand Name              | Quantity Limit Description | Comments                                   |
|------------------------------------------------------------------|-------------------------|----------------------------|--------------------------------------------|
| nisoldipine er 8.5mg, 17mg, 20mg                                 | SULAR                   | 30 every 30 days           |                                            |
| norethindrone acetate-ethinyl estradiol tab 1 mg-5 mcg           | JINTELI                 | 28 every 28 days           |                                            |
| nystatin topical powder 100000 unit/gm                           | NYSTATIN                | 60 every 30 days           |                                            |
| olanzapine odt 5mg, 10mg                                         | ZYPREXA ZYDIS           | 30 every 30 days           |                                            |
| olanzapine tab 2.5mg, 5mg, 7.5mg                                 | ZYPREXA                 | 30 every 30 days           |                                            |
| olanzapine/fluoxetine hcl 3-25mg, 6-25mg                         | SYMBYAX                 | 30 every 30 days           |                                            |
| olmesartan medoxomil 5mg, 20mg                                   | BENICAR                 | 30 every 30 days           |                                            |
| olmesartan/amlodipine/hctz 20-5-12.5 mg                          | TRIBENZOR               | 30 every 30 days           |                                            |
| olmesartan/hctz 20mg-12.5mg                                      | BENICAR HCT             | 30 every 30 days           |                                            |
| olodaterol hcl inhal soln 2.5 mcg/act                            | STRIVERDI RESPIMAT      | 1 inhaler every 30 days    |                                            |
| olopatadine hcl nasal soln 0.6%                                  | PATANASE                | 1 bottle every 30 days     |                                            |
| oseltamivir phosphate cap-30mg                                   | TAMIFLU                 | 40 every 90 days           |                                            |
| oseltamivir phosphate cap-45mg and 75mg                          | TAMIFLU                 | 20 every 90 days           |                                            |
| oseltamivir phosphate for susp 6 mg/ml                           | TAMIFLU SUSP            | 300ml every 90 days        |                                            |
| oxiconazole nitrate cream 1%                                     | OXICONAZOLE CRE NITRATE | 30 every 90 days           |                                            |
| oxiconazole nitrate lotion 1%                                    | OXISTAT                 | 30 every 90 days           |                                            |
| oxybutynin chloride er 5mg                                       | DITROPAN XL             | 30 every 30 days           |                                            |
| oxycodone cap er 12hr abuse-deterrent 36mg                       | XTAMPZA ER              | 90 Every 30 days           | Initial limit is 0, Post limit PA required |
| oxycodone cap er 12hr abuse-deterrent 9mg, 13.5mg, 18mg and 27mg | XTAMPZA ER              | 60 Every 30 days           |                                            |
| oxycodone hcl caps/tabs 5mg, 7.5mg, 10mg                         | OXYCODONE               | 180 every 30 days          |                                            |
| oxycodone hcl oral soln 5mg/5ml                                  | OXYCODONE               | 900 every 30 days          |                                            |
| oxycodone hcl tabs 15mg                                          | OXYCODONE               | 120 every 30 days          |                                            |
| oxycodone hcl tabs 20mg                                          | OXYCODONE               | 90 every 30 days           |                                            |
| oxycodone hcl tabs 30mg                                          | OXYCODONE               | 60 every 30 days           |                                            |
| oxycodone hcl conc soln 20 mg/ml                                 | OXYCODONE               | 90ml every 30 days         |                                            |
| oxycodone hcl tab er 12hr-10mg,15mg, 20mg and 30mg               | OXYCONTIN               | 60 every 30 days           |                                            |
| oxycodone hcl tab er 12hr-40mg                                   | OXYCONTIN               | 90 every 30 days           | Initial limit is 0, Post limit PA required |
| oxycodone hcl tab er 12hr-60mg and 80mg                          | OXYCONTIN               | 60 every 30 days           | Initial limit is 0, Post limit PA required |
| oxycodone w/ acetaminophen er tab 7.5-325mg                      | XARTEMIS XR             | 120 every 30 days          |                                            |
| oxycodone w/ acetaminophen soln 5-325 mg/5ml                     | ROXICET SOLN            | 1800ml every 30 days       |                                            |

**AVMED 4 TIER AND 5 TIER FORMULARY QUANTITY LIMIT LIST**



| Generic Name                                                                     | Brand Name               | Quantity Limit Description | Comments                                   |
|----------------------------------------------------------------------------------|--------------------------|----------------------------|--------------------------------------------|
| oxycodone w/ acetaminophen tab- 2.5-325mg, 5-300mg, 5-325 mg                     | PERCOCET                 | 360 every 30days           |                                            |
| oxycodone w/ acetaminophen tab- 5-400mg                                          | OXYCODONE/ ACETAMINOPHEN | 300 every 30 days          |                                            |
| oxycodone w/ acetaminophen tab 7.5-300mg, 7.5-325 mg, 7.5-400mg,7.5-500mg        | PERCOCET                 | 240 every 28 days          |                                            |
| oxycodone w/ acetaminophen tab-10-300mg, 10-325 mg, 10-400mg, 10-500mg, 10-650mg | PERCOCET                 | 180 every 28 days          |                                            |
| oxycodone-ibuprofen tab 5-400 mg                                                 | OXYCODONE/IBUPROFEN      | 28 every 30 days           | Initial limit is 0, Post limit PA required |
| oxymorphone hcl tab er 12hr-20mg                                                 | OPANA ER                 | 90 every 30 days           | Initial limit is 0, Post limit PA required |
| oxymorphone hcl tab er 12hr-30mg and 40mg                                        | OPANA ER                 | 60 every 30 days           | Initial limit is 0, Post limit PA required |
| oxymorphone hcl tab er 12hr-5mg, 7.5mg, 10mg and 15mg                            | OPANA ER                 | 60 every 30 days           |                                            |
| oxymorphone tab 10mg                                                             | OXYMORPHONE              | 90 every 30 days           |                                            |
| oxymorphone tab 5mg                                                              | OXYMORPHONE              | 180 every 30 days          |                                            |
| paliperidone 1.5mg, 3mg                                                          | INVEGA                   | 30 every 30 days           |                                            |
| palonosetron hcl iv soln                                                         | ALOXI                    | 10ml every 30 days         |                                            |
| paroxetine hcl 10mg, 20mg                                                        | PAXIL                    | 30 every 30 days           |                                            |
| paroxetine hcl ext-rel 12.5mg                                                    | PAXIL CR                 | 30 every 30 days           |                                            |
| paroxetine mesylate 10mg, 20mg                                                   | PEXEVA                   | 30 every 30 days           |                                            |
| pentazocine-acetaminophen tab 25-650 mg                                          | PENTAZOCINE/APAP         | 180 every 30 days          |                                            |
| pentazocine-naloxone tab 50-0.5mg                                                | PENTAZOCINE/NALOXONE     | 120 every 30 days          |                                            |
| perindopril/amlodipine tab 3.5/2.5mg, 7/5mg                                      | PRESTALIA                | 30 every 30 days           |                                            |
| pioglitazone hcl 15mg                                                            | ACTOS                    | 30 every 30 days           |                                            |
| pitavastatin 1mg, 2mg                                                            | LIVALO                   | 30 every 30 days           |                                            |
| pitavastatin magnesium tab 1mg, 2mg                                              | ZYPITAMAG                | 30 every 30 days           |                                            |
| plecanatide tab 3 mg                                                             | TRULANCE                 | 30 every 30 days           |                                            |
| pramipexole dihydrochloride tab sr 24hr 0.375mg, 0.75mg, 1.5mg, 2.25mg           | MIRAPEX ER               | 30 every 30 days           |                                            |
| pravastatin sodium 10mg, 20mg, 40mg                                              | PRAVACHOL                | 30 every 30 days           |                                            |
| propranolol hcl er 60mg, 80mg                                                    | INDERAL LA               | 30 every 30 days           |                                            |
| quetiapine fumarate ext-rel 50mg, 150mg, 200mg                                   | SEROQUEL XR              | 30 every 30 days           |                                            |
| raltegravir potassium tab-all strengths                                          | ISENTRESS                | 60 every 30 days           |                                            |
| rasagiline mesylate 0.5mg                                                        | AZILECT                  | 30 every 30 days           |                                            |

**AVMED 4 TIER AND 5 TIER FORMULARY QUANTITY LIMIT LIST**



| Generic Name                                              | Brand Name        | Quantity Limit Description        | Comments |
|-----------------------------------------------------------|-------------------|-----------------------------------|----------|
| revefenacin inhalation solution 175 mcg/3ml               | YUPELRI SOL       | 1 (90ml) every 30 days            |          |
| rilpivirine hcl tab 25 mg (base equivalent)               | EDURANT           | 30 every 30 days                  |          |
| ritonavir tab 100mg                                       | NORVIR            | 360 every 30 days                 |          |
| rizatriptan benzoate odt-all strengths                    | MAXALT-MLT        | 18 every 30 days                  |          |
| rizatriptan benzoate tab-all strengths                    | MAXALT            | 18 every 30 days                  |          |
| rolapitant hcl inj 166.5mg/92.5ml (base equiv)            | VARUBI            | 2 vials every 30 days             |          |
| rolapitant hcl tab 90 mg (base equiv)                     | VARUBI            | 2 packs (4) every 30 days         |          |
| ropinirole hcl ext-rel 2mg, 4mg, 6mg                      | REQUIP XL         | 30 every 30 days                  |          |
| rosuvastatin calcium 5mg, 10mg, 20mg                      | CRESTOR           | 30 every 30 days                  |          |
| rosuvastatin calcium sprinkle 5mg, 10mg, 20mg             | EZALLOR           | 30 every 30 days                  |          |
| safinamide 50mg                                           | XADAGO            | 30 every 30 days                  |          |
| salmeterol xinafoate aer pow ba 50 mcg/dose               | SEREVENT DISKUS   | 1 Diskus (60 doses) every 30 days |          |
| saquinavir mesylate cap 200 mg                            | INVIRASE          | 270 every 30 days                 |          |
| saquinavir mesylate tab 500 mg                            | INVIRASE          | 210 every 30 days                 |          |
| saxagliptin 2.5mg                                         | ONGLYZA           | 30 every 30 days                  |          |
| semaglutide tab- all strengths                            | RYBELSUS          | 30 every 30 days                  |          |
| sertraline hcl 25mg, 50mg                                 | ZOLOFT            | 30 every 30 days                  |          |
| short ragweed pollen allergen extract sl tab 12 amb a 1-u | RAGWITEK SUB      | 30 every 30 days                  |          |
| sildenafil citrate tab 25mg, 50mg, 100 mg                 | VIAGRA            | 6 every 30 days                   |          |
| silodosin cap 4mg                                         | RAPAFLO           | 30 every 30 days                  |          |
| simvastatin 5mg, 10mg, 20mg                               | ZOCOR             | 30 every 30 days                  |          |
| sitagliptin 25mg, 50mg                                    | JANUVIA           | 30 every 30 days                  |          |
| sodium oxybate oral solution 500 mg/ml                    | XYREM             | 540ml Every 30 days               |          |
| solifenacin succinate 5mg                                 | VESICARE          | 30 every 30 days                  |          |
| stavudine cap-all strengths                               | ZERIT             | 60 every 30 days                  |          |
| sucroferric oxyhydroxide chew tab 500mg                   | VELPHORO          | 180 every 30 days                 |          |
| sumatriptan nasal spray-20mg                              | IMITREX SPRAY     | 12 sprays every 30 days           |          |
| sumatriptan nasal spray-5mg                               | IMITREX SPRAY     | 24 sprays every 30 days           |          |
| sumatriptan succinate exhaler powder 11 mg/nosepiece      | ONZETRA XSAIL     | 1 kit ( 16 pcs) every 30 days     |          |
| sumatriptan succinate injection 4mg                       | IMITREX INJ       | 18 Inj (9ml) every 30 days        |          |
| sumatriptan succinate injection 6mg                       | IMITREX INJ       | 12 Inj (6ml) every 30 days        |          |
| sumatriptan succinate solution auto-injector 3 mg/0.5ml   | ZEMBRACE SYMTOUCH | 24 Inj (12ml) every 30 days       |          |

4/1/21

List includes Dose Optimization drugs



**AVMED 4 TIER AND 5 TIER FORMULARY QUANTITY LIMIT LIST**



| Generic Name                                                          | Brand Name          | Quantity Limit Description | Comments                                   |
|-----------------------------------------------------------------------|---------------------|----------------------------|--------------------------------------------|
| sumatriptan succinate solution auto-injector 6 mg/0.5ml               | ALSUMA              | 12 Inj every 30 days       |                                            |
| sumatriptan succinate tab-all strengths                               | IMITREX TAB         | 12 every 30 days           |                                            |
| sumatriptan-naproxen sodium tab- all strengths                        | TREXIMET            | 9 every 30 days            |                                            |
| tacrolimus oin 0.1%                                                   | TACROLIMUS          | 60gm every 30days          |                                            |
| tapentadol hcl tab er 12hr 150 mg                                     | NUCYNTA ER          | 90 every 30 days           | Initial limit is 0, Post limit PA required |
| tapentadol hcl tab er 12hr 200mg and 250mg                            | NUCYNTA ER          | 60 every 30 days           | Initial limit is 0, Post limit PA required |
| tapentadol hcl tab er 12hr 50mg and 100mg                             | NUCYNTA ER          | 60 every 30 days           |                                            |
| tapentadol tab 100mg                                                  | NUCYNTA             | 60 every 30 days           |                                            |
| tapentadol tab 75mg                                                   | NUCYNTA             | 90 every 30 days           |                                            |
| tazarotene 0.05%, 0.1% cream and gel                                  | TAZAROTENE CREAM    | 30gm every 30 days         |                                            |
| telmesartan/amlodipine                                                | TWYNSTA             | 30 every 30 days           |                                            |
| telmisartan 20mg, 40mg                                                | MICARDIS            | 30 every 30 days           |                                            |
| telmisartan/hctz 40-12.5mg                                            | MICARDIS HCT        | 30 every 30 days           |                                            |
| tenofovir disoproxil fumarate powder 40 mg/gm                         | VIREAD POWDER       | 30 every 30 days           |                                            |
| tenofovir disoproxil fumarate tab-all strengths                       | VIREAD              | 30 every 30 days           |                                            |
| timothy grass pollen allergen ext sl tab 2800 bau                     | GRASTEK             | 30 every 30 days           |                                            |
| tiotropium br-olodaterol inhal soln 2.5-2.5 mcg/act                   | STIOLTO RESPIMAT    | 1 inhaler every 30 days    |                                            |
| tiotropium bromide monohydrate inhal 2.5 mcg/act                      | SPIRIVA RESPIMAT    | 1 inhaler every 30 days    |                                            |
| tiotropium bromide monohydrate inhal aerosol 2.5 mcg/act              | SPIRIVA SPR         | 1 inhaler every 30 days    |                                            |
| tiotropium bromide monohydrate inhal cap 18 mcg                       | SPIRIVA HANDIHLR    | 1 inhaler every 30 days    |                                            |
| tipranavir cap 250 mg                                                 | APTIVUS             | 120 every 30 days          |                                            |
| tipranavir oral soln 100 mg/ml                                        | APTIVUS SOLN        | 300ml every 30 days        |                                            |
| tolterodine tartrate er 2mg                                           | DETROL LA           | 30 every 30 days           |                                            |
| tramadol hcl cap er 24hr biphasic release 100 mg, 150mg, 200mg, 300mg | CONZIP              | 30 every 30 days           |                                            |
| tramadol hcl tab 50 mg                                                | ULTRAM              | 180 every 30 days          |                                            |
| tramadol hcl tab er 24hr biphasic release 100 mg; 200mg, 300mg        | TRAMADOL HCL TAB ER | 30 every 30 days           |                                            |
| tramadol hcl tab sr 24hr-100mg, 200mg, 300mg                          | ULTRAM ER           | 30 every 30 days           |                                            |
| tramadol-acetaminophen tab 37.5-325 mg                                | ULTRACET            | 40 every 30 days           |                                            |
| tretinoin cre 0.1%                                                    | TRETINOIN CREAM     | 45gm every 30 days         |                                            |

**AVMED 4 TIER AND 5 TIER FORMULARY QUANTITY LIMIT LIST**



| Generic Name                                                | Brand Name         | Quantity Limit Description | Comments |
|-------------------------------------------------------------|--------------------|----------------------------|----------|
| triamcinolone acetone nasal inhal 55 mcg/act                | NASACORT AQ        | 1 bottle every 30 days     |          |
| tucatinib tab 50 mg, 150 mg                                 | TUKYSA             | 120 every 30 days          |          |
| umeclidinium                                                | INCRUSE ELLIPTA    | 1 inhaler every 30 days    |          |
| umeclidinium-vilanterol aero powd ba 62.5-25 mcg/inh        | ANORO ELLIPTA      | 1 inhaler every 30 days    |          |
| valbenaznie 40mg                                            | INGREZZA           | 30 every 30 days           |          |
| valsartan/hydrochlorothiazide 80-12.5mg, 160-12.5mg         | DIOVAN HCT         | 30 every 30 days           |          |
| vardenafil hcl orally disintegrating tab 10 mg              | STAXYN             | 6 every 30 days            |          |
| vardenafil hcl tab 2.5 mg, 5mg, 10mg, 20mg                  | LEVITRA            | 6 every 30 days            |          |
| venlafaxine hcl ext-rel 37.5mg, 75mg                        | EFFEXOR XR         | 30 every 30 days           |          |
| venlafaxine hcl ext-rel 37.5mg, 75mg                        | VENLAFAXINE HCL ER | 30 every 30 days           |          |
| verapamil hcl pm 100mg                                      | VERELAN PM         | 30 every 30 days           |          |
| verapamil hcl sr 120mg, 180mg                               | VERELAN SR         | 30 every 30 days           |          |
| vilazodone hcl 10mg, 20mg                                   | VIIBRYD            | 30 every 30 days           |          |
| vortioxetine 5mg, 10mg                                      | TRINTELLIX         | 30 every 30 days           |          |
| zanamivir aero powder breath act 5 mg/blister               | RELENZA DISKHALER  | 90 blisters every 90 days  |          |
| zidovudine cap 100 mg                                       | RETROVIR           | 180 every 30 days          |          |
| zidovudine syrup 10 mg/ml                                   | RETROVIR           | 1800ml every 30 days       |          |
| zolmitriptan nasal spray 2.5 mg/spray unit, 5 mg/spray unit | ZOMIG SPRAY        | 12 every 30 days           |          |
| zolmitriptan odt-all strengths                              | ZOMIG ZMT          | 12 every 30 days           |          |
| zolmitriptan tab-all strengths                              | ZOMIG              | 12 every 30 days           |          |